samranis. FCC RF Test Report Report No. : FG442515-03C

N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 384000 GHz ideo BW 620,00 kHz" Span 40 Mz, [Center 3.84000 GHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Power Total Pawer

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 384000 GHz Bideo BW 620,00 kHz* Span 40 Mz, Center 3.84000 GHz SVideo B 620,00 kHz' Span 40 MKz|
4Res B 200.00 kHz Sweep 1.27 ms (1001 pts) #Res BWW 200.00 kHz Sweep 127 ms (1001 pis)|

M 2

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transent Freq Emor

xd@ dih
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samranis. FCC RF Test Report

Report No. : FG442515-03C

N77(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 384000 GHz Bideo BW 10,00 kHz* Span 60 Mz,

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh
Total Power

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 384000 GHz
[#Res B 300.00 kHz

ideo BW 910,00 kHz" Span 60 MHz,

Sweep 1.00 ms (1001 pts)
2 M
Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

Shcm?

N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Freg Run

SVideo BW 910,00 kz' Span B0 MHz|

Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

SVideo BW 910,00 kz' Span B0 MHz|

Sweep 1,00 ms (1001 pis)

Total Paver
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N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectrum Anaiyzer 1

Ocaiped W

KEYSIGHT it W00 Aen 108
upy Con

pl
RT o

Scale/Div 10.0 B Ref Value 30.00 dBm

oAl | Al | f iy e oHhat

Center 384000 GHz #Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
[#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.50 B
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2

Oooupied Band Ocaupied Barx

Total Pawer
Tra
xd8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515-03C

N77(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 384000 GHz
[#Res B 510.00 kHz

#Video BW 16000 MHz" Span 100 MHz|

Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 16000 MHz" Span 100 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Band

Tra
xd8

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

KEYSIGHT It
BT e bt

Scale/Div 10.0 B

(Center 3.84000 GHz
#Res BW 510.00 kHz

#Video BW 1.6000 MHz" Span 100 MHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.50 B

Scale/Div 10.0 B Ref Value 30.00 dBm

(Center 3.84000 GHz
#Res BW 510.00 kHz

#Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515-03C

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Band

Tra
xd8

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

KEYSIGHT It
BT e bt

Scale/Div 10.0 B

Center 3.84000 GHz
#Res BWW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.50 B

Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz
#Res BWW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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SPORTON LAB.

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N77(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

| Spectrum Analyzer 1
Occupied BW

Tng: Frae Run = KEYSIGHT lnout

. RT G iy

Aiten. 1068

Ref Lyl Off
Ref Vialue 30. Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_256

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.50 B
Scale/Div 10.0 B Ref Value 30.00 dBm

#ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1,00 ms (1001 pis)

#Video BW 2.7000 MHz" Span 160 MHz|
Sweep 1.00 ms (1001 pts)

Total Paver

Oooupied Band

Tra
xd8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515-03C

N77(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 384000 GHz
[#Res BW 910,00 kHz

#Video BW 3,000 MHz" Span 180 MHz]

Sweep 1.00 ms (1001 pts)

N77(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 3,000 MHz"

Oooupied Band

Tra

N77(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectrum Anaiyzer 1

Ocaiped W

KEYSIGHT it Il Z 500 At 108
RT oo 00 Con

Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz
#Res BW 910.00 kHz

#Video BW 3.0000 MHz" Span 180 MHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.50 B

Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 180 MHz

Sweep 1,00 ms (1001 pis)

Total Paver
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e’ FCC RF Test Report Report No. : FG442515-03C

SPORTON LAB.

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH

QAM_Outer_Full_Mid_CH
Lo

KEYSIGHT ‘"W‘I
iy

Tng: Frae Run
I pl
RT o

Ref Lyl Off
Ref Vialue 30. Scale/Div 10.0 B Ref Value 30.00 dBm

Span 200 MHz

[Center 38400 GHz #Video BW 3.0000 MHz" Span 200 MHz| (Center 3.8400 GHz #Video BW 3.0000 MHz"
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)
2 Matrics "

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.50 B

Scale/Div 10.0 B Ref Value 30.00 dBm

Pt

Span 200 MHz

#Video BW 3.0000 MHz"
Sweep 1,00 ms (1001 pis)

Span 200 Mz (Center 3.8400 GHz
Sweep 1.00 ms (1001 pts) #Res BWW 1.0000 MKz

#Video BW 3.0000 MHz"
2M
Ocaupied Barx

Oooupied Band
Total Pawer

Tra
xd8
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samranis. FCC RF Test Report Report No. : FG442515-03C

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

77 30 20 647334 3710.01 OFDM 1@0 see graph ---
BPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 1@0 see graph ---
QPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 20 656000 3840.0 OFDM 1@0 see graph ---

77 30 20 656000 3840.0 OFDM 1@0 see graph PASS

77 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph ---

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph ---

7 30 20 664666 3969.99 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph ---

7 30 20 664666 3969.99 OFDM 1@0 see graph PASS

77 30 20 664666 3969.99 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph ---

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report Report No. : FG442515-03C

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph ---

7 30 60 648668 3730.02 OFDM 1@0 see graph PASS

7 30 60 648668 3730.02 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph ---

77 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

77 30 60 656000 3840.0 OFDM 1@0 see graph ---

77 30 60 656000 3840.0 OFDM 1@0 see graph PASS

77 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph ---

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph ---

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

7 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph ---

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 656000 3840.0 OFDM 1@0 see graph ---
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samranis. FCC RF Test Report Report No. : FG442515-03C

DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph
QPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph
QPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG442515-03C

N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 108 Poer (RAS)
RT o [Couing 0C 0 100

Function Vaiue

N77(20M)_DFT-s-
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RT o
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00100

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

N77(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

#aten 108 g Type: Powe (RS
Aokt 100100
Run o

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 39,800 GHz|

Swesp 347 ms (40001 ps)]

Function

N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaue

Em
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N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 108 Poer (RAS)
RT o [Couing 0C 0 100

Function Vaiue

N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Function Function Width

Function Vaiue

N77(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

#aten 108 g Type: Powe (RS
Aokt 100100
Run o

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 39,800 GHz|

Swesp 347 ms (40001 ps)]

Function

N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT ot R g T Power (RS
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) Thg: Free Run A

Video BW 3.0 MHZ'

Function Functian Width Function Vaue
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N77(20M)_DFT-s- N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

KEYSIGHT lnput whiten: 108 Poer (RAS)
RT o= Coupie C Ca o /100

0 #ten 108

= Power (WS
e
o N

Scale/Div 10 dB

start 30 MHz

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Function

N77(20M)_DFT-s-

N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

OFDM_QPSK_Edge_1RB_Left_High CH
m’lﬁ-" Specirum Analyzer 1

Swept SA
A Type: Power (RMS)|

f KEYSIGHT lnout RF
00100
RT o

= Power (WS
T

Tg: Free Run

Video BW 3.0 MHZ'

Function Function Width

Function Vaiue

Function Functian Width Function Vaue
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samranis. FCC RF Test Report
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N77(60M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot sadtn 10,8 Fonr (RMS)
RT - oD O o 100

start 30 MHz

N77(60M)_DFT-s-

Function Vaiue

OFDM_QPSK_Edge_1RB_Left_Low_CH
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C 00100
RT o
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Function Function Width

Sporton International Inc. (Kunshan)

Function Vaiue
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OFDM_BPSK_Edge 1RB_Left_Low_CH
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Video BW 3.0 MHZ' Stop 30.600 GHz)
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Function
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N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 108 Poer (RAS)
RT o [Couing 0C 0 100

Function Vaiue

N77(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH
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[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Y Function
21.2908m
A5 dAm

Function Width Function Vaiue

N77(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

#aten 108 g Type: Powe (RS
Aokt 100100
Run o

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 39,800 GHz|
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N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH
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Trg Free Run
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T N1 f 3 dEm

Sporton International Inc. (Kunshan) Page Number : A2-26 of 37
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAR



SPORTON LAB.
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N77(100M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH
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N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 39.800 GH
7 Sweep 347 ms (40001 pts)

Function Function Width Function Vaiue Function Functian Width Function Vaue
i E dEm

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

Scale/Div 10 dB

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 39.800 GH
0 WH: Sweep 347 ms (40001 pts)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 dEm

3
4
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

77 30 20 647334 3710.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 20 647334 3710.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 20 647334 3710.01 OFDM 50@0 see graph PASS
BPSK
DFT-s-

77 30 20 647334 3710.01 OFDM 50@0 see graph PASS
QPSK
DFT-s-

77 30 20 664666 3969.99 OFDM 1@50 see graph PASS
BPSK
DFT-s-

77 30 20 664666 3969.99 OFDM 1@50 see graph PASS
QPSK
DFT-s-

77 30 20 664666 3969.99 OFDM 50@0 see graph PASS
BPSK
DFT-s-

77 30 20 664666 3969.99 OFDM 50@0 see graph PASS
QPSK
DFT-s-

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 60 648668 3730.02 OFDM 162@0 see graph PASS
BPSK
DFT-s-

77 30 60 648668 3730.02 OFDM 162@0 see graph PASS
QPSK
DFT-s-

77 30 60 663332 3949.98 OFDM 1@161 see graph PASS
BPSK
DFT-s-

77 30 60 663332 3949.98 OFDM 1@161 see graph PASS
QPSK
DFT-s-

77 30 60 663332 3949.98 OFDM 162@0 see graph PASS
BPSK
DFT-s-

77 30 60 663332 3949.98 OFDM 162@0 see graph PASS
QPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 270@0 see graph PASS
QPSK
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DFT-s-

77 30 100 662000 3930.0 OFDM 1@272 see graph PASS
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@272 see graph PASS
QPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 270@0 see graph PASS
QPSK
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N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aiten: 1068

Scale/Div 10.0 48

| Start 3.600 GHz
4 Range Tabls

N77(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aiten: 1068

A Range
ScalelDiv 10.0 08

Stop 3,600 GHz

N77(20M)_DFT-s-

Specirum,

Spurious

KEYSIGHT it 00 Atlen 1068
Coupin C

o0
[l v

ScaleiOv 10.0 B Rel Value 30.00 dBm

Amplitg

N77(20M)_DFT-s-

Aiten. 1068

Rel Lyl Offs
Ref Value

OFDM_QPSK_Edge_1RB_Left_Low_CH

Stop 3.800 GHz

OFDM_QPSK_Outer_Full_Low_CH

Stop 3.800 GHz
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N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aiten: 1068

Scale/Div 10.0 48

| Start 3.880 GHz
4 Range Tabls

N77(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Aiten: 1068

A Range
ScalelDiv 10.0 08

Stop 4,080 GHz

N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|
Adten: 1068

ScaleiOv 10.0 B Rel Value 30.00 dBm

L

Stop 4.080 GHz

N77(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 1068

Rel Lyl Offs
Ref Value
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N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten: 1068 Adten: 1068

Scale/Div 10.0 48 OV 10.0 B Ref Value 30.00 dBm

40 Range Teble

Amplitg

N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aiten: 1068 Aiten. 1068

I Range Ref Lvl Offs

Scale/Div 10.0 48 Ref Value

Stop 3800 GHz| Stop 3,800 GHz|
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N77(60M)_DFT-s-

N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aiten: 1068 Aiten. 1068

Scale/Div 10.0 48 ScaleiOv 10.0 B

!

| Start 3.880 GHz Stop 4.080 GHz, Stop 4.080 GHz,
4 Range Tabls

Amplitg

N77(60M)_DFT-s-

N77(60M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Aiten: 1068 Aiten. 1068

L RefLvl Ot
ScaioiDiv 10008 Rl Vaiue

Stop 4,080 GHz Stop 4.080 GHz
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N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aiten: 1068

Scale/Div 10.0 48

| Start 3.600 GHz
4 Range Tabls

N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aiten: 1068

A Range
ScalelDiv 10.0 08

Stop 3,600 GHz

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Adten: 1068

Rel Lyl Offs

ScaleiOv 10.0 B Ref Value 30.00 dBm

Amplitg

N77(100M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 1068

Rel Lyl Offs
Ref Value

Stop 3.800 GHz
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N77(100M)_DFT-s-

Aiten: 1068

Scale/Div 10.0 48

| Start 3.880 GHz
4 Range Tabls

N77(100M)_DFT-s-

Aiten: 1068

A Range
ScalelDiv 10.0 08

OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_BPSK_Outer_Full_High_CH

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|
Adten: 1068

Rel Lyl Offs

ScaleiOv 10.0 B Ref Value 30.00 dBm

Amplitg
i

N77(100M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 1068

Rel Lyl Offs
Ref Value

Stop 4.080 GHz
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FR1 N78-SCS 30k

Transmitter Conducted Output Power And EIRP, (Gt - L¢)=-2.7dBi

an | scs Bac'j‘t‘:]Wi Arfen |Freq(MHz)|  Modulation RB Pco(\);grl(lgéer:) EIRP(Bm) | EIRP(W)
78 | 30 | 20 |647334| 372001 |PFTSOFDM PIZl @1 24.6 21.9 0.1549
78 | 30 | 20 |e47334| 371001 DFT(;;(S)EDM 1@1 24.69 21.99 0.1581
78 | 30 | 20 |e47334| 371001 DFT'Sé(/i';ADM 161 @1 23.74 21.04 0.1271
78 | 30 | 20 |es0000| 3750 DFT'Sé?DFS'iM PI2l @1 25.03 22.33 0.1710
78 | 30 | 20 |650000| 3750 DFTQ'SF;gEDM 1@1 25.12 22.42 0.1746
78 | 30 | 20 |es0000| 3750 DFT'Sé(/i';ADM 16 1@1 24.12 21.42 0.1387
78 | 30 | 20 |e52666| 3789.99 |PFTSOFDM PI2| @1 24.79 22.09 0.1618
78 | 30 | 20 |652666| 3789.99 DFT(;;gEDM 1@1 24.86 22.16 0.1644
78 | 30 | 20 |e52666| 3789.99 DFT'Sé(/i';ADM %1 @1 23.9 21.2 0.1318
78 | 30 | 30 |eazees| 371502 |PFTSOTOM PI2| @1 24.57 21.87 0.1538
78 | 30 | 30 |647668| 3715.02 DFT;P'QEDM 1@1 24.64 21.94 0.1563
78 | 30 | 30 |ea7e68| 3715.02 DFT'S('?OAEDM %1 @1 23.64 20.94 0.1242
78 | 30 | 30 |esoo00| 3750 |PFTSOFOM P2l @1 25.12 22.42 0.1746
78 | 30 | 30 |es0000| 3750 DFTéSF;gEDM 1@1 25.2 225 0.1778
78 | 30 | 30 |es0000| 3750 DFT'S('?C;';ADM %1 @1 24.21 2151 0.1416
78 | 30 | 30 |e52332| 3784.98 DFT'SI'B%FS'iM PI2l 1 @1 24.53 21.83 0.1524
78 | 30 | 30 |e52332| 3784.98 DFT&;?EDM 1@1 24.59 21.89 0.1545
78 | 30 | 30 |e52332| 3784.98 DFT'SéaiADM 16 1@1 23.54 20.84 0.1213
78 | 30 | 40 |eas000| 3720 DFT'SI'B%FS'iM P2l 1 @1 24.52 21.82 0.1521
78 | 30 | 40 |648000| 3720 DFT;F;gEDM 1@1 24.57 21.87 0.1538
78 | 30 | 40 |eas000| 3720 DFT'SéaiADM %1 @1 23.69 20.99 0.1256
78 | 30 | 40 |es0000| 3750 |PFTSOFDM PI2| @1 24.97 22.27 0.1687
78 | 30 | 40 |es0000| 3750 DFTQ'SP'SEDM 1@1 25.08 22.38 0.1730
78 | 30 | 40 |es0000| 3750 DFT'SéaiADM %1 @1 24.08 21.38 0.1374
78 | 30 | 40 |es2000| 3780 |PFTSOFOM PIZl @1 23.7 21 0.1259
78 | 30 | 40 |es2000| 3780 DFTQ'SP'SEDM 1@1 23.81 21.11 0.1291
78 | 30 | 40 |es2000| 3780 DFT'Z%ADM %1 @1 22.82 20.12 0.1028
78 | 30 | 50 |648334| 372501 |PFTSOFDMPIZI gy 245 21.8 0.1514
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78 | 30 | 50 |648334| 3725.01 DFT;l;(S)EDM 1@1 24.54 21.84 0.1528
78 | 30 | 50 |e648334| 3725.01 DFT'SéaiADM %1 @1 23.56 20.86 0.1219
78 | 30 | 50 |es0000| 3750 |PFTSOFDM PIZl @1 24.87 22,17 0.1648
78 | 30 | 50 |e50000| 3750 DFT(;;(S)EDM 1@1 24.92 22,22 0.1667
78 | 30 | 50 |es0000| 3750 DFT'Sé(/i';ADM 161 @1 23.99 21.29 0.1346
78 | 30 | 50 |es1666| 377499 |PFTSOTOM PIZl @1 235 20.8 0.1202
78 | 30 | 50 |e51666| 3774.99 DFTéSI;gEDM 1@1 23.6 20.9 0.1230
78 | 30 | 50 |e51666| 3774.99 DFT'S('D(;FMDM 161 @1 22.73 20.03 0.1007
78 | 30 | 60 |e48668| 3730.02 DFT'Sé?DFS'iM PIZl @1 24,53 21.83 0.1524
78 | 30 | 60 |648668| 3730.02 DFT(;;gEDM 1@1 24.62 21.92 0.1556
78 | 30 | 60 |e48668| 3730.02 DFT'Sé(/i';ADM %1 @1 23.7 21 0.1259
78 | 30 | 60 |es0000| 3750 |PFTSOFOM PI2| @1 24.92 22,22 0.1667
78 | 30 | 60 |e50000| 3750 DFT;P'QEDM 1@1 25.06 22.36 0.1722
78 | 30 | 60 |e50000| 3750 DFT'S('?OAEDM %1 @1 24.01 21.31 0.1352
78 | 30 | 60 |651332| 376008 |07 OOV PI2l @1 24.59 21.89 0.1545
78 | 30 | 60 |e51332| 3769.98 DFTQ'SF;(S)EDM 1@1 24.63 21.93 0.1560
78 | 30 | 60 |e51332| 3769.98 DFT'S('?OAEDM %1 @1 23.74 21.04 0.1271
78 | 30 | 80 |649334| 3740.01 DFT'Sé%FS'iM PI2l 1 @1 24.67 21.97 0.1574
78 | 30 | 80 |649334| 3740.01 DFT&;?EDM 1@1 24.74 22.04 0.1600
78 | 30 | 80 |649334| 3740.01 DFT'SéaiADM 16 1@1 23.73 21.03 0.1268
78 | 30 | 80 |es0000| 3750 DFT'Sé%FS'iM P2l @1 25.05 22.35 0.1718
78 | 30 | 80 |650000| 3750 DFT;F;gEDM 1@1 25.13 22.43 0.1750
78 | 30 | 80 |es0000| 3750 DFT'SéaiADM %1 @1 24.18 21.48 0.1406
78 | 30 | 80 |650666| 375099 |PFTSOFDM PI2| @1 25.13 22.43 0.1750
78 | 30 | 80 |e50666| 3759.99 DFT;F;gEDM 1@1 25.2 225 0.1778
78 | 30 | 80 |650666| 3759.99 DFT'SéaiADM %1 @1 24.2 215 0.1413
78 | 30 | 90 |eagees| 374502 |PFTSOOM PIZl @1 25.34 22.64 0.1837
78 | 30 | 90 |e49668| 3745.02 DFTQ'SP'SEDM 1@1 25.36 22.66 0.1845
78 | 30 | 90 |e49668| 3745.02 DFT'Z%ADM %1 @1 24.98 22.28 0.1690
78 | 30 | 90 |eso000| 3750 |PFTSOFDMPUZI gy 25.03 22.33 0.1710
78 | 30 | 90 |es0000| 3750 DFTQ'SP'SEDM 1@1 25.1 22.4 0.1738
78 | 30 | 90 |es0000| 3750 DFT'SéOA';ADM 16| 1@1 24.12 21.42 0.1387
78 | 30 | 90 |e50332| 3754.98 DFT'Sé?D';?(M PI2| @1 25.01 22.31 0.1702
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78 | 30 | 90 |e50332| 3754.98 DFT(;;(S)EDM 1@1 25.08 22.38 0.1730
78 | 30 | 90 |e50332| 3754.98 DFT'SéaiADM %1 @1 24.13 21.43 0.1390
78 | 30 | 100 |es0000| 3750 |PFTSOFDM PI2| 1 35@67 25.04 22.34 0.1714
78 | 30 | 100 |eso000| 3750 [PFTSOFDMPIZ) g, 25.2 225 0.1778
78 | 30 | 100 |es0000| 3750 |PFTSOFDMPUZI,go7, 25.41 22.71 0.1866
78 | 30 | 100 |es0000| 3750 DFTS};QEDM 135@67 25.03 22.33 0.1710
78 | 30 | 100 |es0000| 3750 DFTéSI;gEDM 1@1 25.29 22.59 0.1816
78 | 30 | 100 |es0000| 3750 DFT(;;(S)EDM 1@271 25.31 22.61 0.1824
78 | 30 | 100 |es0000| 3750 DFT'S('?OAEDM 16 1135@67 24.02 21.32 0.1355
78 | 30 | 100 |es0000| 3750 DFT'S('?OAEDM %1 @1 24.32 21.62 0.1452
78 | 30 | 100 |es0000| 3750 DFT'Sé(/i';ADM 1611 @271 24.55 21.85 0.1531
78 | 30 | 100 |es0000| 3750 DFT'Sé(/i';ADM 64 |135@67 226 19.9 0.0977
78 | 30 | 100 |es0000| 3750 DFT'S('?OAEDM 64| 101 22.79 20.09 0.1021
78 | 30 | 100 |es0000| 3750 DFT'S('?OAEDM 64 | 1@271 22.92 20.22 0.1052
78 | 30 | 100 |es0000| 3750 DFT'Sg:“EII’M 25611 35@67 20.59 17.89 0.0615
78 | 30 | 100 |es0000| 3750 DFT'Sg:“EII’M 26| @1 20.61 17.91 0.0618
78 | 30 | 100 |es0000| 3750 DFT'S'SAF,SM 2561 1 @271 20.76 18.06 0.0640
78 | 30 | 100 |650000| 3750 |CP-OFDM QPSK |137@68 23.53 20.83 0.1211
78 | 30 | 100 |650000| 3750 |CP-OFDMQPSK| 1@1 23.85 21.15 0.1303
78 | 30 | 100 |650000| 3750 |CP-OFDM QPSK |1@271 24.09 21.39 0.1377
78 | 30 | 100 |es0000| 3750 CP'%FA?AM 16 1 @1 23.39 20.69 0.1172
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

Zhaohui Liang

Temperature :

22~

25°C

Relative Humidity :

48~

52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n41 SA / NR 50MHz / QPSK(ANT4)

. Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5143.56 -56.85 -25 -31.85 -81.43 -62.41 7.14 12.70 H
7715.34 -55.52 -25 -30.52 -81.85 -58.82 8.30 11.60 H
Middle 10287.12 | -52.05 -25 -27.05 -83.18 -53.57 10.48 12.00 H
5143.56 -56.52 -25 -31.52 -81.72 -62.08 7.14 12.70 Vv
7715.34 -53.12 -25 -28.12 -81.84 -56.42 8.30 11.60 V
10287.12 | -50.80 -25 -25.80 -83.5 -52.32 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n77 SA/NR 100MHz / QPSK(ANT6)
Frequency| EIRP Limit O."e.r SPA S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7582.36 -57.65 -13 -44.65 -65.96 -60.95 8.30 11.60 H
11373.54 | -55.16 -13 -42.16 -69.50 -56.68 10.48 12.00 H
Middle 15164.72 | -52.00 -13 -39.00 -70.09 -53.70 11.80 13.50 H
7582.36 -58.02 -13 -45.02 -66.33 -61.32 8.30 11.60 V
11373.54 | -50.65 -13 -37.65 -69.07 -52.17 10.48 12.00 V
15164.72 | -52.13 -13 -39.13 -70.21 -53.83 11.80 13.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_41A_n77A/LTE 10MHz + NR 100MHz / QPSK (ANT5+6)

Frequency| EIRP Limit Qvgr SP/?\ S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7582.36 -57.76 -13 -44.76 -66.07 -61.06 8.30 11.60 H
11373.54 -55.17 -13 -42.17 -69.51 -56.69 10.48 12.00 H
NR n77 | 15164.72 -52.14 -13 -39.14 -70.23 -53.84 11.80 13.50 H
Middle 7582.36 -57.64 -13 -44.64 -65.95 -60.94 8.30 11.60 \Y
11373.54 -50.78 -13 -37.78 -69.2 -52.30 10.48 12.00 V
15164.72 -52.40 -13 -39.40 -70.48 -54.10 11.80 13.50 V
5177.00 -60.92 -25 -35.92 -65.96 -66.48 7.14 12.70 H
7765.50 -57.41 -25 -32.41 -65.25 -60.71 8.30 11.60 H
B;erE41 10354.00 | -56.26 25 31.26 | -68.28 | 5778 | 1048 | 12.00 H
Middle 5177.00 -60.72 -25 -35.72 -66.15 -66.28 7.14 12.70 V
7765.50 -53.96 -25 -28.96 -65.23 -57.26 8.30 11.60 V
10354.00 | -54.57 -25 -29.57 -68.39 -56.09 10.48 12.00 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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